SOLAR G-3753-LM31

POS NO. SPARE PART DESCRIPTION pcs.| PRoDuCT NO.
1 |spout 1 [2040.09
2  |AERATOR 1 [2040.39
3  |BODY AERATOR 1 [2222.46
4  [SPOUT SLEEVE 1 [2040.14
5 |HEX SOCKET SCREW 1 [2040.18
6 |SPOUT BASE 1 [2040.16
7 |SCREW M6x8 1 |PN/M-82315
8 |SCREW M8x25 1 [2040.19
9 |GASKET 1 [2040.32
10 |BASE 1 [2040.30
11  |COLLAR HOLDER 1 [2040.29
12 [PILLAR 1 [2040.20
13 |[NUT M36x1.5 1 [2040.28
14 |CONNECTOR 1 [2040.33
15 |ADAPTER 1 [2040.34
16 |SCREW M4x4 PN-84/M-82315
17  |HANDLE ARM 1 [2327.15
18  |HANDLE PLATE 1 [2327.27
19  |HANDLE BODY 1 |[2327.18
20 |SCREW M3x8 1 [9903011
21 [NUT M37x1.5 1 [2262.55
22  |CARTRIDGE 1 [2043.19
23 |CARTRIDGE SOCKET 1 [2263.63
24  |CONNECTION PIPE 3 [2016.265
25 |MOUNTING KIT 1 |2207.57
26 |GASKET @15x10x1.5 3 [2207.21
27 |HOSE G3/4" L=600 inox 1 [2901.06
28 |SCREW MB8x30 4 9903289
29 |BODY LEGS 4 |2040.53
30 |SCREW M4x16 8 |9903010
31 |BODY 1 [2040.52
32 |O-RING SEAL 1.57"x0.09" (40x2.5mm) 1 |9916332
33 |INSERT 1 [2040.57
34 |SCREW MB8x16 6 |9903290
35 |O-RING SEAL 0.52"x0.09" (13.3x2.4mm) 2 |9916110
36 |SCREW G3/8 1 [2040.58
37 |GASKET 099 1 |2040.56
38 |SHIELD 1 |2040.54
39 |RING 1 |2040.55
40 |SHIELD LABEL 1 |2040.60
41 |PIN 4
42 |SCREW 6x80 4 9903292
43 |WASHER 4 9904006
44 |HOSE CONNECTOR 1 |2040.59
45 |LIFTER ROD HEAD 1 |2263.68
46 |DIVERTER BODY 1 |2263.33
47 |MOUNTING KIT 1 [2263.49
48 |ADAPTER 1 |2030.13
49 |EXTENSION 1 |2027.60
50 |VALVE (DIVERTER) 1 [2030.11
51 |HOSE G3/4" L-600 3 |2901.06
52 |SHOWER HEAD 1 |2210.50
53 |OUTLET CHECK VALVE 1 |[2210.35




54 HOSE G1/2"-M15x1 (L=1500mm) 1 ]2033.63
55 SHOWER SOCKET 1 ]2033.36
56 SHOWER BASE 1 |2263.44
57 SPOUT MOUNTING KIT 1 ]2012.30
58 CONNECTOR 1 ]2027.80




